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號碼(No.) : CE/2018/A0496 日期(Date) : 2018/10/09

CHUNG HWA PULP CORPORATION

測試報告

Test Report

台北市中正區重慶南路二段51號12樓

請參閱下一頁 (Please refer to following pages).

以下測試樣品係由申請廠商所提供及確認 (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as)：

收件日期(Sample Receiving Date)

EASY STRAW PAPER (益利吸)樣品名稱(Sample Description)

中華紙漿股份有限公司 (CHUNG HWA PULP CORPORATION)送樣廠商(Sample Submitted By)

12F, NO. 51, SEC. 2, CHONGQING S. RD., ZHONGZHENG DISTRICT, TAIPEI CITY 100, TAIWAN, R. O. C.

2018/10/02

測試結果(Test Results) ：

測試期間(Testing Period)

中華紙漿股份有限公司 *CE/2018/A0496*

2018/10/02 TO 2018/10/09
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：

No.1

2 n.d.

2 n.d.

2 n.d.

2 n.d.

2 n.d.

2 n.d.

2 n.d.

1.

2.

3.

白色紙張 (WHITE PAPER)

測試結果(Test Results)

測試部位(PART NAME)No.1

鋇 / Barium (Ba) mg/kg

鈹 / Beryllium (Be) mg/kg

備註(Note)：

MDL = Method Detection Limit (方法偵測極限值)

銻 / Antimony (Sb) mg/kg

結果

(Result)
測試項目

(Test Items)

單位

(Unit)

方法偵測

極限值

(MDL)

測試方法

(Method)

參考US EPA 3052 (1996)，以感應耦合

電漿原子發射光譜儀檢測. / With

reference to US EPA 3052 (1996).

Analysis was performed by ICP-AES.

砷 / Arsenic (As)

n.d. = Not Detected (未檢出)

mg/kg = ppm；0.1wt% = 1000ppm

鉻 / Chromium (Cr)

mg/kg磷 / Phosphorus (P)

mg/kg

mg/kg

硒 / Selenium (Se) mg/kg
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#FLOW

根據以下的流程圖之條件，樣品已完全溶解。 / Th e se sam p le swe re dissolve d totally b y
p re -conditioning m e th od according to b e low flow ch art.

 測試人員：陳恩臻 / Te ch nician: Rita Ch e n

 測試負責人：張啟興 / Sup e rvisor: Troy Ch ang

元素以 ICP-AES 分析的消化流程圖
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

剪裁、製備樣品 / Cutting、Pre p aration

測試樣品重量 / Sam p le Me asure m e nt

依據不同樣品的材質而以適當的酸進行消化(如下表所示) / Acid dige stion b y
suitab le acid de p e nde d on diffe re nt sam p le m ate rial(asb e low tab le )

過濾 / Filtration

溶液 / Solution 殘渣 / Re sidue

1)鹼熔融法 / AlkaliFusion
2)鹽酸溶解 / HClto dissolve

感應耦合電漿原子發射光譜儀 / ICP-AES

鋼,銅,鋁,焊錫 / Ste e l, cop p e r, alum inum , solde r 王水,硝酸,鹽酸,氫氟酸,雙氧水 /
Aqua re gia, HNO3, HCl, HF, H2O2

玻璃 / Glass 硝酸,氫氟酸 / HNO3/HF

金,鉑,鈀,陶瓷 / Gold, p latinum , p alladium , ce ram ic 王水 / Aqua re gia

銀 / Silve r 硝酸 / HNO3

塑膠 / Plastic 硫酸,雙氧水,硝酸,鹽酸 / H2SO4, H2O2, HNO3, HCl

其他 / Oth e rs 加入適當的試劑至完全溶解 / Adde d ap p rop riate
re age nt to totaldige stion
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#PIC

** 報告結尾 (End of Report) **

* 照片中如有箭頭標示，則表示為實際檢測之樣品/部位. *

(The tested sample / part is marked by an arrow if it's shown on the photo.)
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